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CUSTOMER SHIE TO CUSTOMER BILL TOQ GRADE SHAPE SIZE o ' DOCUNENT 1T
RS- e AW Channel . 2X1X346: & GO 72397
LONGVIEW . TX 73604-4817 WANHATTANKS 66505- 1688 LENGTH WIIGHT ' . I-I_E,-'!;'I' SBATCH
U SR L-CHARLOTTE LUSA US4 20000 6,683 1.8 ' 54198500704
A1 LAKEVIEW ROAD ——
CHARLOTTE, NC 28269 SALES ORDER CLUSTOMER MATERIAL N SPECIFICATION ! DATE or REVISION
« ‘ T . 1 3600:437:000020 000000020200100620 ASME SA3G
L =A ASTALAG-IT, A3A-14
CLSTOMER PLRCHASE URDER NUMBER BILL OF LADING DATE A
FAOUS IR0 - 132 10000116710 12:12:2023 CSA G 0= 13002110
i CEIERIEE AL COMPPOSTTION _ . ] _
Co{"a) M {5 P (%) S {"a) Si (%) Cu (%) Ni [%a) Cr (%) Mol %) V(%) Nb (%)
012 (173 .01 5 NO2i 0.23 032 (1,23 .32 {J.040) (r.002 {1002
EALCELANIC AL 'ROPERTIES
Elong. (&) G/L {Inches) UTS (PSh) UTS (MPa) YS (PSI) ¥YS (MPa)
- 28 80 3.000 71233 491 48284 333
GEOMETRIC CHARAUTERISTICS -
RoH
| e
i CLINMMESN IS NS !.-. .~.
Freraane s steel 1% 1Y peeyclable, Support the circulut ecanoiy throngh our Metals Reeyching Partnership For details, visit www 2 perdau.com metals-recyeling, or conkag mctalsrecyelingas perdau.com.

The above figures are certified chemical and physical test records as contained 1n the permanent records of the company. We certify that these dala are correct and in compliancs with,
specitied requirements. No weld repaie was performed on tis malerial The material has not been in contact with trreury while in Gerdau possession. Forall products ather than biltets
o bewm blanks, this material was produced (Electric Are Furnace. Melted. Continueusly Casl, 1ol Rolled and. if applicable. Cold-Drawn) in the USAL For billets er beum blanks. this.
material wits produced {Electric Are Furnace, Melted and Continuously Cast) in the USA. UMTR complies with ExN 10204 3.1,
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